
 

08/27/18 
Rev.04 

M2 Antenna Systems, Inc. 
Model No: CB-LB13 

FEATURES:   

 You spoke & we listened.  Many have discovered very successful EME is now 
possible with just two Yagis.  Many have been buying two 2MXP20 & cobbling a crossboom 
together.  We saw that and designed an optimized yet simple system to meet that need.  
The CB-LB13 allows for mounting of two (XPOL) horizontally polarized antennas, or two 
(CP) cross polarized Yagis or two circular polarized antennas, up to 13’ apart.  Our newest 
addition, the 2MXP22A is optimally accommodated. 
 The fiber glass cross boom has been developed to work well with the Yeasu G-5500 
and G-550. It allows solid clamping to the cross boom without crushing the fiberglass tubes. 
It consists of a solid aluminum center rod and 2.0 x 0.250 wall.  Fiberglass tubes on each 
side of the center rod. The solid rod and Thick wall Fiber Glass tube gives the ability to 
secure the arrays for years of slip free service. 
 We have added  a handy preamp / relay box mounting area by extending the “L” 
brace legs on either side. The placement of the relay box (available separately) is adjustable 
to allow weight balancing of the system. The power dividers mount underneath the relay box. 

M2 Antenna Systems, Inc. 4402 N. Selland Ave. Fresno, CA 93722 
Tel: (559) 432-8873 Fax: (559) 432-3059 Web: www.m2inc.com 

©2017 M2 Antenna Systems Incorporated 



CB-LB13 ASSEMBLY OVERVIEW 



CB-LB13 ASSEMBLY DETAILS 

(A
V

A
IL

A
B

L
E

 S
E

P
A

R
A

T
E

L
Y

) 



CB-LB13 OVERHEAD SUPPORT DETAIL 

W
h
e
n

 u
s
in

g
 t
h

e
 M

T
-1

0
0

0
 t

h
is

 u
n
iq

u
e
 s

in
g

le
 o

v
e

rh
e

a
d
 

b
o
o

m
 g

u
y
in

g
 s

c
h

e
m

e
 w

a
s
 i
n
s
p

ir
e

d
 b

y
 J

im
 K

e
n
n

e
d

y
 

K
6

M
IO

/K
H

6
. 
 T

h
is

 s
y
s
te

m
 u

s
e
s
 y

o
u
r 

o
ri
g

in
a
l 
m

a
s
t 

e
x
te

n
d

-
in

g
 3

’ 
o
r 

m
o
re

 o
v
e

r 
th

e
 b

o
o
m

. 
 A

 s
in

g
le

 U
-b

o
lt
, 

p
la

te
 &

 p
u

l-
le

y
 d

o
 a

ll 
th

e
 r

e
s
t.
  
E

y
e

b
o

lt
s
 m

o
u
n

t 
fa

c
in

g
 o

p
p

o
s
it
e

 s
id

e
s
 o

f 
th

e
 c

ro
s
s
b
o
o
m

. 
T

h
e
 c

a
b
le

 r
u
n
s
 f
ro

m
 o

n
e
 e

y
e
b
o
lt
, 
 w

ra
p
s
 

a
ro

u
n

d
 t
h

e
 b

a
c
k
 s

id
e
 o

f 
th

e
 c

ro
s
s
b

o
o

m
 a

s
 i
t 
g

o
e
s
 u

p
 o

v
e

r 
th

e
 p

u
lle

y
, 

c
o

m
e
s
 b

a
c
k
 d

o
w

n
, 

w
ra

p
s
 a

ro
u

n
d
 t
h

e
 f
ro

n
t 

s
id

e
 

o
f 

th
e
 c

ro
s
s
b
o

o
m

 a
n
d
 a

tt
a

c
h
e

s
 t

o
 e

y
e

b
o

lt
 o

n
 t
h

e
 o

th
e

r 
s
id

e
. 

 A
s
 t
h

e
 b

o
o
m

 r
o

ta
te

s
 a

 f
u

ll 
9

0
° 

th
e
 c

a
b
le

 u
n

w
in

d
s
 

fr
o
m

 o
n
e
 s

id
e
 o

f 
th

e
 b

o
o
m

, 
b

u
t 
w

in
d
s
 u

p
 o

n
 t
h

e
 o

th
e
r 

s
id

e
. 

T
h

is
 a

lw
a

y
s
 k

e
e
p

s
 t

h
e
 b

o
o
m

 s
tr

a
ig

h
t/

le
v
e

l 
n

o
 m

a
tt

e
r 

w
h

a
t 

a
n
g

le
 y

o
u
r 

a
rr

a
y
 p

o
in

ts
! 
T

h
is

 s
y
s
te

m
 a

ls
o

 w
o

rk
s
 w

it
h

 t
h

e
 

Y
a

e
s
u

 G
-5

5
0

0
 a

n
d

 s
e

p
a
ra

ti
o
n

 k
it
 &

 (
Y

A
E

S
U

 S
E

P
 K

IT
 G

-
5
5
0
0
) 

D
A

C
R

O
N

 

 



DESCRIPTION ......................................................................................... QTY 
FIBERGLASS CROSSBOOM: 2” X .250 X 60” ........................................ 2 
FG CROSSBOOM CENTER, 1-5/8” X 53-3/4” (M2ASR0025) ................. 1 
L-BRACE TUBE, 1” X .058 X 12” SBE ..................................................... 2 
L-BRACE TUBE #1, 3/4” X .049 X 45” ..................................................... 2 
L-BRACE TUBE #2, 3/4” X .049 X 45” SOE ............................................. 2 
L-BRACE TUBE #3, 3/4” X .049 X 45”  .................................................... 2 
L-BRACE SLEEVE TUBE, 7/8” X .058 X 35” ........................................... 2 
L-BRACE TUBE #4, 1” X .058 X 60” ........................................................ 2 
RELAY BOX ANGLE PLATE, 1” X 1” X 1/8” X 45-1/2” ............................. 2 
T-COUPLER CLAMP, 3/8” X 1” X 2” ........................................................ 2 
L-BRACE CB PLATE, 1/8” X 3” X 4” (M2APT0019) ................................. 2 
T-BRACE COUPLING ARM, (M2AMC0300) ............................................ 2 
OVERHEAD SUPPORT PULLEY ............................................................ 1 
OVERHEAD PULLEY PLATE, 1/4” X 3” X 3” ........................................... 1 
PVC VERTICAL RISER............................................................................ 2 
VERTICAL RISER PLATE, 1/8” X 2” X 3” (M2APT0067) ......................... 2 
MINI TURNBUCKLE PLATE, 1/8” X 1-1/2” X 2” ....................................... 2 
DACRON 5/16” X 16’ ............................................................................... 1 
 
HARDWARE: 
ADEL CALMP #10 .................................................................................... 4 
UNI-CRADLE, 1/2” X 3/4” X 3” (M2AMC0076) ......................................... 1 
U-BOLT, 2” (HINDLEY) ............................................................................ 1 
U-BOLT AND CRADLE, 1-1/2" ................................................................. 5 
U-BOLT, 1” ............................................................................................... 10 
BOLT, M12 X 40MM, SS .......................................................................... 1 
LOCKNUT, M12, SS ................................................................................ 1 
WASHER, M12, SS .................................................................................. 2 
LOCKWASHER, 5/16, SS ........................................................................ 12 
NUT, 5/16-18,SS ...................................................................................... 12 
EYEBBOLT, 5/16 X 4”, ZINC .................................................................... 2 
LOCKNUT, 5/16”,SS ................................................................................ 2 
BOLT, 1/4-20 X 2-1/2”,SS ........................................................................ 2 
BOLT, 1/4-20 X 1”,SS .............................................................................. 2 
LOCKNUT, 1/4-20, SS ............................................................................. 6 
NUT, 1/4-20”,SS ....................................................................................... 20 
LOCKWASHER, 1/4, SS .......................................................................... 20 
SCREW, 8-32 X 1-1/2”,SS ....................................................................... 2 
SCREW, 8-32 X 1-1/4”,SS ....................................................................... 18 
SCREW, 8-32 X 1”,SS.............................................................................. 8 
LOCKNUT, 8-32,SS ................................................................................. 26 
 
 

M2 ANTENNA SYSTEMS, INC. 
4402 N. Selland Ave. 

Fresno, CA 93722 
(559) 432-8873  Fax: 432-3059 

www.m2inc.com Email: sales@m2inc.com 

 

CB-LB13 PARTS & HARDWARE 

http://www.m2inc.com

